PRODUCT CERTIFICATION

198 Mizseum Road
DYN AM ET R e pA TR WORK ORDER SALES ORDER/RLS
Phone 724.228. 1000 y
A Carpenter Company R ok 52m4108 096200 054432 /002
Quality System is registered
to ISO 8001:2008 and AS9100:2009
CUSTOMER P.O. CUSTOMER PART QUANTITY LADING NO SHIPMENT DATE
. - 314 Ibs 00076610 08/30/2015

£

L 5

PART INFORMATION

121DA1GAW07500
 TI 6AL 4V ELI.CG Bar - 0.750" Dia.

w/Speciﬂcatlons: ASTM F 136 Rev: 13; ASTM B 348 Gr23 Rev: 13; AMS 6932 Rev: B; AMS 4930 Rev: H; BS 7252 Rev:
1997; AMIS-T-8047 Rev: 03; MIL-T-8047 Ti 64ELI Rev: G; MIL-STD-2154 Rev: 82; S-1000 Rev: 13; S<100 Rev: 15; EN
10204 3.1 Rev: 04; ASME SB 348 Gr23 Rev: 2010; MIL-H-81200 Rey: B; AMS-H-81200 Rev: D; AS6279 Rev: Orig; AMS
2631 Rev: D; AMS-STD-2154 Rev: A

' Size: 0.750" Dia. +/-0.001"
Length: 10' to 12 Random Length
v g
Chemical Report (Wt.%)
V' Heat Al T Al B cCT c B Fe T Fea B NT N B oT oB
8F42237 5. 5.86 .008 .008 .19 .16 .005 .005 .12 .12
VT v B YT Yse Ti ot E TOE
3.93 3.71 <.0050 <.0050 BAL <.10 <.30
Hydrogen {As Shipped)
Hydrogen (%)
0.0023
v
As Shipped Properties
UTS # (psi) YS 0.2% #1.{psi) EL#1 (%) RA# (%)
144000 130000 15 47
UTS #2 (psi) YS 0.2% #2 (psi) EL#2 (%) RA #2 (%)
143000 130000 16 47
UTS #3 (psi) YS 0.2% #3 (psi) EL#3 (%) RA #3 (%)
144000 131000 15 49
UTS #4 (psi) YS 0.2% #4 (psi) EL #4 (%) RA #4 (%)
144000 130000 15 46
Hardness (HRC)
3
Metallography Results
Microstructure
Alpha/Beta
Macrostructure
Acceptable
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- PRODUCT CERTIFICATION

@ DYNAM ET v anndinkhn WORK ORDER - SALES ORDER/RLS

A Carpenter Company ol verd 096200 054432 /002

Quality System is registered
to ISO 9001:2008 and AS9100:2009

CUSTOMER P.O. CUSTOMER PART QUANTITY  LADINGNO SHIPMENT DATE
- 314 lbs 00076810 08/30/2015
Material Data
Malt Source Melt Origin Melt Type
RTI Niles /~ usa v~ PAM-VAR
Bt Tr °F Bt Tr °C
1761 961

Cortification Inforimation

As Shipped Condition
Annealed 1300°F (704°C) 2 Hrs. A/C.

CERTIFICATION REQUIREMENTS

Material free of alpha cases, or other surface contamination.

Macrostructure and microstructure meset all requirements of MiL-T-8047.

HMaterial anneaied in accordance with MIL-H-81200B.

Hydrogen analysis from flnal product

Manufacturing Method: hot rolled and centeriess ground.

W’Matarlai uftrasonlc inspected In accordance with MIL-STD-2184, AMS-STD-2154 and AMS
2631 clase AA grade | #2 FBH - ALL ACCEPTED.

T’ Matarial fumished under this contract contain no metallic mercury or mercury
compounds and are free of mercury contamination.

Material free of radloactive material.

| Material certified to the requirements of MIL-T-3047G Cond.A (Dated - 12/15/78),
MIL-T-9047G Amendment 2 (Dated - 09/30/86), MIL-T-8047G Notlce 1 (Dated - 2/8/93) and
MIL-T-9047G Notice 2 (Dated - 44/98).

Material was tested at Dynamat Matarial Laboratory G.E. supplier coda T3114.

No weld ropair was perfortnad on this productat Dynamet. :
Materlai conforms to the requirements of DFARS 262.225-7008 and 262.226-7009 3 oL, \AAAOWOD
(previously DFAR 252.226-7014 Alt.1 (Jan 2008, Deviation 2008-00002)). -
Corposition similar to UNS R58400 Jamie L. Burrows
Administrator I - Quality
End of Certification
This is to certify that the above test results are correct as contained in the records of the
company.

Certification shall not be reproduced except in full without the approval of Dynamet inc.
The recording of false, ficticious or fraudulent statements or entries on this document may
be punished as a felony under Federal Law.
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FORM 44A REV 1/7/10 TEST REPORT PAGE__ L _or__1

DATE SALES ORDER NO. |GRADE ¥ |PACKING LIST NO.
248519 6AL-4V EL! 80467569
RTI | s [CUSTOMER NAVE, ADDRESS
il X} 1000 WARREN AVE. CUSTOMER ORDER NO.
Inteml ]atllg(I:I AEESICNOIed DYNAMET 057722
o\ MATERIAL BETA FORGED & CONDITIONED T BLOOM
|IDENTIFICATION & REFER | INGOT NO 10T |$R [|SPECIFICATION DI-2121 REV, B, DI-1036 REV B
MATERIAL NUMBER
8F42237 00
PRODUGTION ORDER
30202117
CHEMISTRY: |_INGOT (AVERAGE of TOR-CENTER-BOTTOM) INGOT (AVERAGE ofmn-mmm) [ JFINAL PRODUCT
Eﬁmm__ug A INFORMATION
YEST LAB Specimen Size:
Al kEmTEMH 1D ¥ Toughness3#] Val_ k.
FACH <.10%
M TOTAL <30%
Tl BALANCE
FINAL oxXy Rt T D
Tl 6 B;é T M.R. - 1/4* BELOW s 34 L :
This cattificats shall not
I Fi / ! / i be mprodiced except In
T 1 / / / i full without writtan
L I { ] ] / spproval of tha RTt
T y] i { Y] 7 Intemational Metais, Inc.,
_L } 1] ] 7 I; (= ot which It was
false, ficttious, or
L L / [ / / fraudulent statements or
T L / L ! £ entries on this
K .f ; BEND 180 j . i
T ] punkehvd as a fel
— T Jswmcnoren | - gl
(CALCULATED PER DI 2121B ('F): 1759 CENTER 1768 BOTTOM 1782
OTHER DATA:
WAS MSLTED AT RTI NILXS, NILES, GHIO, USA. ASLTMETHOD: PAM + VAR,
] 1 : M—lﬂ-'rmm- 32015 SPONGE SOURCE: SITIX
‘x K— (TERIAL IS FRER OF MERCURY, RADIUM, ALPHA SOURCE AND LOW MELUTRNG O ALLOY CONTAMINATION,
THIS IS TO CERTIFY THAT THE RTT CHRTIFIES THAT ALL PROCESSING PERFORMED I FREE OF RADIOACTIVE CONTAMINATION,
ABOVE TEST RESULTS ARE T STy
CORRECT A3 CONTAINED IN THE {ODUCED AND CONTROLLED IN ACCORDANCE WITH PIXED PROCESS AGEEBMENT RTUD YNAMET 4B DTD 1025710 &

RECORDS Of THE COMPANY AND

sl %

NAME/TITLE: WILLIAM A. COLLETTA, JIt., CERTIFICATIONS SPECIALIST AL

sienen: LA (i

DATE: -l TN




